Pacific Marine & Industrial Logo
Pacific Marine & Industrial®       
 MANUFACTURING ◊ DISTRIBUTION ◊ SERVICE
 
Contact Information    Search Site  ◊  info@PacificMarine.net
 
 

How PM&I Can Help Prevent Delays

SCP 1000 Macerator Pump

Diagram and Parts List

SCP 1000 Parts Breakdown

Fig. Index  Name  Qty Ass’y  STDN PART# 
1 Shaft Key  1 22201
2 Coupling Flange, 5/8”  1 22202
3 3/8-16 x 1” SS Hex Head Cap Screw  4 N/A 
5-Apr Not Used     
6 ¼”-28 x ¾” Set Screw (Hex)  4 22206
7 ¼”-28 Hex Nut  4 22207
8 Bearing Cap  1 22208
9 Retaining Ring  1 22209
10 Shaft  1 22210
11 Seal Plate (Replaces 22211, ALL except Rev. 4) (Replaces 22211, ALL except Rev. 3)  1 22251 22267 
12 Bearing Frame (replaces 22212 ALL) Note 2  1 22266
13 Gasket  1 22265
14 5/16”-18 x 1 ½” Hex Head Cap Screw  6 22214
15 ¼”-20 x ½” Socket Head Cap Screw  3 22215
16 Not Used     
17 Axial Cutter  1 22217
18 5/16”-18 x 1” Hex Head Cap Screw  4 22218
19 Radial Cutter  1 22219
20 Impeller Washer  1 22220
21 ¼”-20 x 5/8” Flat Head Screw  1 22221
22 Suction Head  1 22222
23 Cutter Ring  1 22223
24 O-Ring  1 22224
25 Spring Pin  1 22225
26 Impeller, 17-4 (replaces 22226 ALL)  1 22253
27 Volute (Replaces 22227 ALL except Rev. 3) (Rev. 3)  1 22268 22252 
28 Not Used     
29 O-Ring  1 22229
30 Mechanical Seal Kit (Seal Head and Seal Seat)  1 22200-2 
31 ¼” NPT Hex Head Plug  4 22231
32 O-Ring, Bearing Cap  1 22232
33 Ball Bearing *Obsolete* See 48     
34 ¼”-20 x 1” Socket Head Cap Screw  2 22234
35 Bearing Locknut  1 22235
36 Oil Seal  1 22236
37 Discharge Nozzle  1 22237
38 Coupling Flange, 7/8”  1 22238
39 Coupling Sleeve  1 22239
40-42  Not Used     
43 Bushing, Shaft  1 22243
44 Sight Glass, Oil Cavity, Brass (SCP 1000)  1 22244
45 ¾” NPT Brass Plug (SCP-1000)  2 22245
46 Vent Breather  1 22246
47 O-ring, Shaft (Part of seal kit 22200)  1 22247
48 Ball Bearing (Horizontal & Vertical Mount Replaces 22233 ALL)  1 22248
49 Discharge Nozzle O-Ring  1 22249
50 Rebuild Kit  1 22250-2 
51-53  Not Used     
54 Seal Flush Nozzle (Not Shown) (Rev.3 ONLY)  1 22254
55-58  Not Used     
59 Motor, Electric, 2 HP (Multi-Voltage) Motor, Electric, 1HP (Multi-Voltage)  1 21460 21430 
60 Oil, Macerator, 1 Qt.  1 22260
61 Gauge, Oil Level (Vertical Mount Only)  1 22261 & 22262 


●All parts listed are interchangeable with all models of macerator pumps sold except where noted.

●If Bearing Frame #22212 (integral discharge nozzle) is replaced with Bearing Frame # 22266 (removable discharge nozzle), then the Volute # 22253 and the Discharge nozzle # 22237 must also be replaced.

●Internal Sleeve Bushing tool #22263 and Mechanical Seal tool #22264 are required when replacing the Mechanical Seal.
 


Home ] Up ] [ SCP 1000 Macerator Pump Diagram ] SCP 1000 Macerator Pump Performance Data ]

   
California ◊ Florida ◊ Shanghai ◊ Germany
Lagos Nigeria ◊ Valparaiso Chile ◊ Dubai UAE
Trusted Since 1985
   
      World Wide Community Servicec  Project List PM&I
  
Pacific Marine & Industrial is
a registered service mark of:
  
Quality Pacific Manufacturing, Inc.
Copyright 1985-2017
 All Rights Reserved